C13xx, C20xx, PC20xx Frame Common

33



C13xxx ,C20xx, & PC20xx Frame Common

Item Description Req | Part No.
1 LIFT FRAME 1 238171
2 LIFT FRAME HOOK 1 238175
3 [|SCR3/8-16 X1 1/4 HEX HD CAP | 23 | 8041051
4 | WASHER 3/8 SPRING LOCK 23 | 8177012
5 | WASHER 3/8 SAE 23 | 8172009
6 FRONT POINTER FRAME 1 238177
7 | SCR5/16-18 X2 1/2 1 18041034
8 | WASHER 5/16 SAE 1 8172008
9 NUT 5/16-18 HEX LOCK 1 8160002
10 | POINTER ROD 1 238168
11 [ NUT 3/8-16 HEX 1 | 8142003
12 | SCR 3/8-16 X1 1/2HEXHD CAP | 1 |8041052

-NA- | ROPE ¥4"ODX16’-3/8” 1 238211
14 | WRENCH OPEN END 1-1/4 1 238212
15 | WRENCH OPEN END 1-1/2 1 238213
16 | GUARD BELT 1 238135
17 | SHAFT GUARD 1 238136
18 | ENGINE BASE 1 238119
19 [SCR 1/2-13 X1 1/2HEXHD CAP| 4 | 8041096

20 | WASHER 1/2 SPRING LOCK 4 |8177014
21 | WASHER 1/2 SAE 4 |8172011
22 | CONSOLE TOP WELD 1 238115
23 | CONSOLE WELDMENT 1 238114
24 | FRAME C20xx/C13xx/PC20xx 1 238101
25 | CONSOLE TOP REAR COVER 1 238140
26 | CONSOLE REAR COVER 1 238141
27 | NUT 3/8-16 HEX LOCK 2 |8162003
28 | WHEEL 3" X 1" X 7/16” 1 288215

CONSOLE DECALS

238044 C20XX Console

238045 C13XX Console

238046-238055 Model Lettering ( Side of Console)

34




C13xxx ,C20xx, & PC20xx Raise Axle

35



C13xx, C20xx, &PC20xx Raise Axle

ITEM DESCRIPTION Req | PART No.
1 | RAISE AXLE MOUNT 1 | 238134
2 | REAR AXLE BUSHING 1 | 238129
3 | REAR WHEEL SPACER 2 | 238124
4 | WASHER 3/4 SAE 8 | 8172015

WHEEL 6 X 2 X 3/4 WROLLERBEARING | 2 | ,35005
5 (REAR WHEEL SOLD EACH)

WHEEL 5 X 2 X 3/4 W/ROLLER BEARING | 2
6 (FRONT WHEEL SOLD EACH) 238004
7 | RAISE AXLE WELDMENT 1 | 238126
8 | SCR 3/8-16 X 2 1/2 HEX HD CAP 3 | 8041056
9 | WASHER 3/8 SAE 1 | 8172009
10 | NUT 3/8-16 HEX 12 | 8142003
11 | NUT 3/8-16 HEX LOCK 1 | 8162003
12 | SCR 3/8-16 X 1 1/4 HEX HD CAP 4 | 8041051
13 | WASHER 3/8 SPRING LOCK 4 | 8177012

36




C13xxx ,C20xx, & PC20xx Transmission

37



C13xxx ,C20xx, & PC20xx Transmission

ITEM DESCRIPTION Req | PART No.
1 SPROCKET 35B12 x 17mm 1 229144
2 SCR 1/4-20 X 1/4 SET CUP 6 407035
3 ROLLER (1) 2 238150
4 BEARING FLANGE 3/4 B 2 210071
5 | SPROCKET 35B48X3/4 1 238152
6 MASTER LINK 1 238145
7 CHAIN # 35 1 238146
8 |KEY3/16 X2 3 | 9201086
9 TRANSMISSION JACKSHAFT 1 238155
10 | SCR 3/8-16 X 1 1/4 HEX HD CAP 5 8041051
11 | WASHER 3/8 SAE 17 | 8172009
12 | NUT 3/8-16 HEX LOCK 9 | 8162003
13 | TRANSMISSION MOUNT 1 238149
14 | SCR 3/8-16 X 3 1/2 HEX HD CAP 4 8041060
15 | SCR 1/2-13 X 1 1/2 HEX HD CAP 4 8041096
16 | WASHER 1/2 SPRING LOCK 4 8176014
17 | WASHER 1/2 SAE 4 8172011
18 | TRANSMISSION M6 1 106344
19 | # 5 WOODRUFF KEY 1 N1C0043
20 | TRANSMISSION CONTROL LEVER | 1 238154
21 | WASHER 3/8 SPRING LOCK 1 8177012
22 | NUT 3/8-16 HEX 3 | 8142003
23 | PULLEY 40DX17MM 1G 3VX 1 238151
24 | WASHER 1/4 SAE 1 8172007
25 | SCR 1/4-20 X 3/4 HEX HD CAP 1 8041007
26 | IDLER ARM 1 238131
27 | SCR 3/8-16 X 1 1/2 HEX HD CAP 2 | 8041052
28 | PULLEY 30DX7/8 1G 3VX 1 238006
29 | BEARING 99R10 1 237408
30 | SPRING 2 1/2 1 238221
31 PIN 3/16 X 2 COTTER 1 8197063
32 | BELT 3VX425 (1) 1 109799

Transmission Reservoir Cap 106344A

38




C13xxx ,C20xx, & PC20xx Blade Shaft & Engine Group

39



C13xxx ,C20xx, & PC20xx Blade Shaft & Engine Group

ITEM DESCRIPTION Req | PART No.
1 | BLADE SHAFT 238179
e il

TIGHT COLLAR LEFT SIDE 1 927190
3 (RIGHT HAND THREADS)

LOOSE COLLAR OUTER FLANGE 2 | 557047
4 | (INCLUDES DRIVE PIN)

NUT BLADE SHAFT 3/4-16 LH x 1” LONG 1 | 557156
5 | (OPERATOR’S RIGHT SIDE)

NUT BLADE SHAFT 3/4-16 RH x 1” LONG T | 227191
6 | (OPERATOR’S LEFT SIDE)
7 | BEARING PIL BLK 1-1/4 2-B 2 | 106218
8 | SCR 1/2-13 X 1 1/4 HEX HD CAP 4 | 8041095
9 | WASHER 1/2 SPRING LOCK 4 | 8176014
10 | WASHER 1/2 SAE 4 | 8172011
11 | PULLEY 4.50D X 1.25B 4G 3VX 1 238015
12 | 1/4-20 X 3/8 SOCKET SET SCREW 4 | 9083090
13 | PIN DRIVE (GROOVED) 3/8X1 2 | 227154
14 | BELT 3VX355 (4) (SET OF 4) 1 238207
15 | Pulley 3.15 OD x 1.00 ID 5G 3VX (13HP Only) 1 | 238013
16 | Pulley 3.15 OD x 1.125 ID 5G 3VX (20HP 16" & 20"Only) | 1 | 238011
33 | Pulley 2.65 OD x 1.125 ID 5G 3VX (20HP 24" Only) 1 | 238012
17 |KEY 1/4 X 2 1/2 1 | 9201125
18 | SCR 3/8-16 X 2 HEX HD CAP 4 | 8041054
19 | WASHER 3/8 SAE 8 | 8172009
20 | NUT 3/8-16 HEX LOCK 4 | 8162003
21 | ENGINE 20 HP (GX620TXF2) 1 | 229182
22 | ENGINE 13 HP ELECTRIC START (GX390K1QAE2) 1 | 084044
23 | ENGINE 13 HP MANUAL START (GX390K1QXC9) 1 123327
24 | ENGINE BASE 1 238119
25 | OIL DRAIN HOSE ASSY 13HP 1 238057
26 | OIL DRAIN HOSE ASSY 20HP 1 238058
27 | KEY 1/4 X 2-1/4 1 | 9201123
28 | SCR 1/2-13 X 4 FULL THREAD HEX HEAD CAP 2 | 229133
29 | NUT 1/2-13 JAM 2 | 8143005
30 | SCR 1/2-13 x 1-1/2 HEX HEAD CAP 4 | 8041096
31 | WASHER 1/2 SPRING LOCK 4 | 8176014
32 | WASHER 1/2 SAE 4 | 8172011

-NA- | MUFFLER 20HP HONDA 1 229183

40




(37
dnoug wajsAg Jajep\ pue pienc ape|g XX0ZJd ® ‘XX0ZD° XXXELD




C13xx, C20xx, &PC20xx Blade Guard and Water System Group

ITEM DESCRIPTION Req | PART No.
1 | HOSE SWIVEL 1 N1D0082
2 | WATER VALVE 1/2" 1 N1C0021
3 | HOSE BARB 1/2" 1 N1D0100
4 | HOSE CLAMP 2 N1C0113
5| SCR 1/4-20 X 1 HEX HD CAP 2 8041006
6 | WASHER 1/4 SAE 2 8172007
7 | FIT BARB HOSE 1/4MPTX1/2 2 9600014
8 | Y FITTING x 1/4FPT 1 72286

BLADE GUARD 16” 1
9 (BLADE GUARD ONLY) 238144
BLADE GUARD 20” 1
10 (BLADE GUARD ONLY) 238142
BLADE GUARD 24~ 1
11 (BLADE GUARD ONLY) 238143
12 | TUBE 1/2ID X 3/40D 48"LNG (USE 36") 1 0042521
13 | GUARD LOCK 2 238225
14 | SPRING 2 238224
15 | BLADE GUARD RETAINING PIN 2 238222
16 | RING 2 238223
17 | NUT 1/4-20 HEX LOCK 2 8160001
NOZZEL WATER (2) 1
18 | (Set of Two (2) Nozzles) 82998
19 | SPLASH GUARD (FLAP OR MUD FLAP) ONLY | 1 238137
20 | SCR %2-13 UNC x 4-1/2 HEX HEAD CAP 1 8041107
21 | WASHER 1/2 SPRING LOCK 2 8176014
22 | WASHER 1/2 SAE 2 8172011

42




C13xxx ,C20xx, & PC20xx Controls and Console Group

43



C13xx, C20xx, &PC20xx Controls and Console Group

<]

238009

70184626971

ITEM DESCRIPTION Req | PART No.
1 | HANDLE BAR 1 | 238120
2 | HANDLE BAR GRIP 2 | N1C0004
3 |SCR3/8-16 X1 1/4 HEXHD CAP | 4 | 8041051
4 | WASHER 3/8 SAE ZN PLT 4 | 8172009
5 | NUT 3/8-16 HEX LOCK 6 | 8162003
6 | SCR 1/4-20 X 1 HEX HD CAP 5 | 8041006
7 | WASHER 1/4 SPRING LOCK 5 | 8177010
8 | WASHER 1/4 SAE 5 | 8172007
FUEL TANK 1

9 | (20HP ONLY) 238130

10 | TRANSMISSION CONTROL 1 | 238226
SWITCH IGNITION 20HP HONDA | 1

11 | (20HP ONLY) 229196A
SWITCH IGNITION 13HP HONDA | 1

11 | (13HP ONLY) 227115
THROTTLE CABLE 1

12 (INCLUDES CABLE AND CONTROL) 238228

13 | EMERGENCY KILL SWITCH 1 | 238229

14 | NUT 1/4-20 HEX LOCK 1 | 8160001

15 | SPRING 8" 1 | 238203

16 | TRANSMISSION SPRING BAR 1 | 238204

17 | ENGAGEMENT LEVER 1 | 238157

18 | SCR 3/8-16 X 2 HEX HD CAP 8041054

19 | TRANSMISSION ENGAGE LEVER | 2 | 238156

20 |SCR3/8-16 X11/2HEXHD CAP | 1 | 8041052

21 | BALL KNOB 1 | 238202
BATTERY TRAY 1

22 (ELECTRIC START ONLY) 238160

23 | WASHER 3/8 SPRING LOCK 6 | 8177012
BATTERY CB-16 1

24 | (SOURCE LOCALLY) -NA-
BATTERY MOUNT PAD 1

25 (ELECTRIC START ONLY) 238331
FUEL TANK GROMMET 1

26 (20HP ONLY) N1C0016
FUEL TANK CAP 20HP ONLY 1

27 (WILL NOT FIT 13HP ENGINES) 238232
CHOKE CABLE 1

28 | (20HP ONLY) 238209

29 | TACHOMETER 1 | 232080

30 | SCR No. 10-24 X 1 SOCKET HD 2 | 8042007

44




C13xxx ,C20xx, & PC20xx Depth Adjustment Group

45



C13xxx ,C20xx, & PC20xx Depth Adjustment Group

ITEM DESCRIPTION Req | PART No.
1 | DEPTH SCREW TUBE 1 | 238164
2 | GREASE ZERK 1/8 1 | 238234
3 | SCR 1/4-20 X 1/4 SET CUP 1 | 407035
4 | NUT 3/4-10 HEX HEAD 1 | 227136
5 | RAISE SCREW 1 | 238165
6 | DEPTH STOP BUSHING 1 | 238166
7 | BEARING FLANGE 3/4 B 1 | 210071
8 | NUT 1/2-13 HEX HEAD 1 | 8143005
9 | DEPTH STOP ROD 1/2-13 X 7" 1 | 238233
10 | WASHER 1/2 SAE 1 | 8172011
11 | DEPTH STOP HANDLE 1 | N1C0078
12 | NUT 1/2-13 HEX LOCK 1 | 8160005
13 | HAND-WHEEL SPACER 1 | 238167
14 | HAND-WHEEL 1 | 238169
15 | WASHER 5/8 SAE 1 | 8172013
16 | WASHER 5/8 SPRING LOCK 1 | 8177016
17 | ACORN NUT 5/8-11 1 | 238235
18 | SCR3/8-16 X 1 1/2 HEXHD CAP | 2 | 8041052
19 | WASHER 3/8 SAE ZN PLT 4 | 8172009
20 |KEY 3/16 X 1 1/4 1 | 9201080
21 | WASHER 3/8 SPRING LOCK 4 | 8177012
22 | SCR3/8-16 X2 1/2HEXHD CAP| 1 | 8041056

Hand Wheel

See Following Page For Product Bulletin RE: Raise/Lower

This saw does not have a depth
indicator. Each full turn of the
wheel will equal 1/2" additional

cut depth

46




